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CHANGE LOG

Version Date Changes

1.0 01-02-2017 N/A (First version)

1.1 27-03-2017 Change master cylinder for brakeand clutch. Fixingof CV boots. Seat, Datalogging, 
radio/antenna.

1.2 01-08-2017 Rearjackplate, front wing, floor, brakediscs.

1.3 09-04-2018 Rearjackplate, transponder mounting, pedalprolongator, damper/spring.

1.4 24-04-2018 Datalogger/display

1.5 17-08-2018 Camera, Compressor



17/08/2018
Version 1.5

Nomenclature

M14-F4 Renault

Page 3

TYPE « 1 »

These parts must be supplied by the manufacturer and used exactly as supplied. Repairs may be carried 
out only by the manufacturer.

TYPE « 2 »
tŀǊǘǎ ƻŦ ǘƘŜ ¢¸t9 άмέ ōŜƛƴƎ ǘƘŜ ǎǳōƧŜŎǘ ƻŦ ǎǇŜŎƛŦƛŎ ǇǊŜǎŎǊƛǇǘƛƻƴǎΦ hƴƭȅ ǘƘŜ ƳƻŘƛŦƛŎŀǘƛƻƴǎ ƻǊ ǇǊŜǎŎǊƛǇǘƛƻƴǎ 
indicated in the regulations or in this nomenclature are authorized.
Repairs are allowed only in the described range. 

TYPE « 3 »

The parts classed in this category are considered to be unrestricted, on the express condition that the 
function for which it was originally designed is not deviated from, that it does not fulfil any additional
function and that it is located in the same place as the original part.

The technical regulations is based on the following:
Parts for the MygaleM14-F4/Renault are represented in this nomenclature and split into three types:

The set of items or subassemblies that make up a part or assembly are deemed to belong to the same category as the part or assembly in 
question. Scrutineering may consist of comparing the part to be checked against a similar new genuine Mygaleor Renault part.
!ƭƭ ǇŀǊǘǎ ƴƻǘ ǎƘƻǿƴ ƛƴ ǘƘŜ ǘŜŎƘƴƛŎŀƭ ǊŜƎǳƭŀǘƛƻƴǎ ŀǊŜ ǎȅǎǘŜƳŀǘƛŎŀƭƭȅ ŎƭŀǎǎŜŘ ŀǎ ¢¸t9 άмϦ ǳƴƭŜǎǎ ǎǇŜŎƛŦƛŜŘ ƻǘƘŜǊǿƛǎŜ ŀōƻǾŜΦ

Holograms stickers must stay always visible and in any case must not be covered by painting or sticker. Furthermore, the holograms stickers 
must not be removed. 

The pictures published in this document only aim at making the nomenclature easier to understand. These pictures cannot be used for any 
comparison with original vehicle parts.

hǇǘƛƻƴŀƭ ǇŀǊǘǎ Ŏŀƴ ŜƛǘƘŜǊ ōŜ ƳƻǳƴǘŜŘ ƻƴ ǘƘŜ ŎŀǊ ƻǊ ƴƻǘΣ ōǳǘ ƛŦ ƳƻǳƴǘŜŘ ǘƘŜ έ¢ȅǇŜέ ŎƭŀǎǎƛŦƛŎŀǘƛƻƴ Ƴǳǎǘ ōŜ ǊŜǎǇŜŎǘŜŘΦ

INTRO
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Nuts, screws, and bolts
bǳǘǎΣ ǎŎǊŜǿǎ ŀƴŘ ōƻƭǘǎ ŀǊŜ ŎƭŀǎǎŜŘ ŀǎ ¢¸t9 άоέ ǳƴƭŜǎǎ ƳŜƴǘƛƻƴŜŘ ƛƴ ǘƘŜ nomenclature.
However, the following must be respected:
ω ǘƘŜ ƻǊƛƎƛƴŀƭ ŘƛŀƳŜǘŜǊǎΣ
ω ǘƘŜ ƻǊƛƎƛƴŀƭ screwthread,
ω ǘƘŜ ƳŀǘŜǊƛŀƭ ǎƘƻǳƭŘ ōŜ ǎǘŜŜƭ ƻŦ Ŝǉǳŀƭ ƻǊ ǎǳǇŜǊƛƻǊ ǉǳŀƭƛǘȅ ŀǎ ǘƘŀǘ ƻŦ ǘƘŜ ƻǊƛƎƛƴŀƭ ǇŀǊǘΦ ¢ƘŜ ǳǎŜ ƻŦ ƻǘƘŜǊ ƳŀǘŜǊƛŀƭǎ όŜΦƎΦΣ ǘitanium) is forbidden. Any type of screw 
(stud, bolt or standard screws) is allowed, unless mentioned in the nomenclature. To assure the tightness of the screws, the use of locking wire is permitted. All 
the screws that have the function in roll-over structure, suspension or engine/transmission must be graded at least 10.9. All screws that are visible in bodywork, 
wings or floor (including wood planks) can be made of stainless steel a2/a4. It is allowed to exchange nylocknuts with aerospace nuts (k-nuts).

Washers
!ƭƭ ǿŀǎƘŜǊǎ ŎƭŀǎǎŜŘ ŀǎ ¢¸t9 άоέ ǳƴƭŜǎǎ ƳŜƴǘƛƻƴŜŘ ƛƴ ǘƘŜ ƴƻƳŜƴŎƭŀǘǳǊŜ ŀƴŘ Ŏŀƴ ōŜ removed if desired.
It is allowed to add washer only to improve mechanical assemblies.
The use of washer for setting purpose is forbidden, unless specifically mentioned in the nomenclature.

Electricalloom
!ƭƭ ǘƘŜ ŜƭŜŎǘǊƛŎŀƭ ƭƻƻƳǎ ōŜƭƻƴƎ ǘƻ ¢¸t9 άмέ ŀƴŘ Ƴǳǎǘ ōŜ ƎŜƴǳƛƴŜΦ ¢ƘŜ ƭƻƻƳ Ƴŀȅ ōŜ protectedby non-retractablesheathes.

Protections
It is allowed to add protection of any kind over the mechanical elements of the car unless specifically mentioned in the nomenclature. These protections must 
have the sole function of protecting the elements. It is not allowed to cover any water, air or exhaust with any kind of wrapping.
For the driver wellness, it is allowed to add protections in the cockpit, these protections must be easy removable.

Supports
It is allowed, unless mentioned in the nomenclature, to add various types of support to improve the fitting of tubes, hoses and electrical looms of the car. No part 
modification is allowed to fit these supports. These supports must have the only function to maintain the elements for which they have beenaddedand can only 
be made of tape, tie-wraps or other non-constructive material.

Bodywork
Only in order to manage correct assembly and adjustment of the bodywork part, it is allowed to slightly modify the bodywork parts and their respective supports. 
Adhesive tape may be put on the bodywork. In all circumstances, the only purpose of adhesive tape must be to protect or fasten the element onto which it has 
been applied.
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N° Reference Description Qty Type
1 F.41.10.137 Lower engine stud, Renault engine 4 1
2 F.41.10.138 Air intake, Renault engine 1 1
3 F.41.21.075 ECU support 1 1
4 F.41.21.076 Bridge, ECU support 1 1
5 F.41.10.136 Starter protection, Renault engine 1 1
6 F.41.10.139 Exhaust without silencer, Renault 1 1
7 F.41.10.116 Exhaust manifold, Renault 1 1
8 F.41.10.045 Renault exhaust exit, w/o silencer 1 1
9 F.41.10.108 Exhaust clamp, exhaust 1 1

10 F.41.10.140 Bracket, Renault exhaust w/o silencer 1 1
11 F.41.10.141 Clamp set, exhaust without silencer 1 1
12 ARA24.18.0150Plug M18x1.5 1 1
13 F.41.10.110 Pinsset, exhaustmanifold 1 1
14 F.41.10.042 Geely-Renault exhaust silencer 1 1*
15 F.41.10.121 Silencer bracket, Renault 1 1*
16 F.41.10.109 Exhaust clamp set, silencer bracket 1 1*
17 ARO06.10.0001Washer small Ø10 ZnBl 4 3
18 AEM06.10.0001K-nut M10 4 3
19 AVM01.08.0045Screw CHC M8x45 cl 12.9 2 3
20 ARO13.08.0001Washer Schnorr Ø8 2 3
21 ARO06.08.0001Washer small Ø8 ZnBl 2 3
22 AVM01.10.0030Screw CHc M10x30 cl 12.9 1 3
23 AVM01.10.0025Screw CHc M10x25 cl 12.9 1 3
24 ARO13.10.0001Washer Schnorr Ø10 4 3
25 AVM04.06.0035Screw TFHC M6x35 cl 10.9 4 3
26 ARO06.06.0001Washer small Ø6 ZnBl 5 3
27 AEM01.06.0001Nylstop nut M6 ZnBl 4 3
28 AVM01.05.0012Screw CHC M5x12 cl 12.9 2 3
29 ARO06.05.0001Washer small Ø5 ZnBl 2 3
30 ARO07.05.0001Washer medium Ø5x12 ZnBl 2 3
31 AVM01.05.0016Screw CHc M5x16 cl 12.9 2 3
32 AVM01.06.0016Screw CHc M6x16 cl 12.9 1 3

Engine auxiliaries, Renault

Parts Comment

14, 15, 16 Silencer (14) must be used.
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Pedal box

N° Reference Description Qty Type
2 F.41.11.002 Pedal box shaft 1 1
4 F.41.11.007 Sleeve nut, pedal box 3 1
8 F.41.11.024 Clutch pedal rest 1 2
9 F.41.11.026 Brake pedal rest 1 2*

10 F.41.11.003 Throttle pedal rest 1 3
17 F.41.11.017 Master cylinder rod prolongator (setting 1) 3 1*
18 F.41.11.018 Master cylinder rod prolongator (setting 2) 3 1*
19 F.41.11.019 Master cylinder rod prolongator (setting 3) 3 1*
20 F.41.11.020 Master cylinder rod prolongator (setting 4) 3 1*
21 F.41.11.021 Master cylinder rod prolongator (setting 5) 3 1*
22 F.41.11.029 Short spacer pedal stop 2 1*
24 F.41.11.031 Short pedal stop rest 1 2*
25 F.41.11.032 Long pedal stop rest 1 2*
26 F.41.11.009 Brake bias 1 1
28 F.41.11.011 Sleeve nut, brake bias 1 1
29 F.41.11.043 Brake bias cable 1 1
31 F.41.11.045 Foot wedge 1 3*
32 F.41.11.047 Pedal board support 1 1
33 F.41.11.055 Clutch pedal 1 1
34 F.41.11.048 Brake pedal 1 1
35 F.41.11.050 Throttle pedal 1 1
36 F.41.11.053 Spacer throttle pedal 29mm 1 1
38 F.41.11.051 Throttle cable fixing 1 1
39 ACA.06.04.0001Cable clamp Ø4xØ12 long26 1 1
41 F.41.11.054 Pedal stop 2 1
42 F.41.11.056 Long spacer pedal stop 2 1*
43 F.41.11.049 Clutch pedal fork end 1 1
44 ARO.04.10.1001Flat washer Ø10xØ36x2 2 3
29 ARO06.05.0001Washer small Ø5 ZnBl 2 3
30 ARO07.05.0001Washer medium Ø5x12 ZnBl 2 3
31 AVM01.05.0016 Screw CHcM5x16 cl 12.9 2 3
32 AVM01.06.0016 Screw CHc M6x16 cl 12.9 1 3
45 F.41.11.052 Throttle pedal front stop 1 1
46 AVM01.06.0016 Screw CHC M6x16 cl 12.9 6 3
47 ARO06.06.0001Washer small Ø6 ZnBl 12 3
48 AVM01.06.0012 Screw CHc M6x12 cl 12.9 3 3*
50 AVM01.04.0010 Screw CHC M4x10 cl 12.9 2 3
51 AVM04.05.0016 Screw TFHC M5x16 cl 10.9 9 3
52 AVM01.06.0020 Screw CHC M6x20 cl 12.9 1 3
53 AVM04.06.0020 Screw TFHC M6x20 cl 10.9 1 3
54 AVM01.04.0016 Screw CHC M4x16 cl 12.9 2 3
55 AVM01.08.4526 Screw CHC M8x45 ct 26 cl 12.9 1 3
56 AVM01.08.0030 Screw CHc M8x30 cl 12.9 2 3
57 AEM01.06.0001Nylstop nut M6 ZnBl 2 3
58 AEM01.08.0001Nylstop nut M8 ZnBl 1 3
59 ARO13.08.0001Washer Schnorr Ø8 1 3
60 ARO06.08.0001Washer small Ø8 ZnBl 3 3
61 ARO07.04.0001Washer medium Ø4x10 ZnBl 2 3
62ACA.01.06.06.2500Accelerator cable Ø6x6 long 2.5m 1 2*
63 AVM04.04.0016 Screw TFHC M4x16 cl 10.9 2 3
65 AEM02.06.0001ISO 4035 nut M6 1 3
66 AVM01.06.0030 Screw CHC M6x30 cl 12.9 1 3
67 AEM02.08.0001ISO 4035 nut M8 2 3
68 AVM05.05.0006 Without Head Screw HC M5x6 2 3

69 F.41.11.057 Spacer, brake bias adjuster 100mm 1 3*

75 F.41.11.063 Small driver foot wedge 1 3*

Parts Comment

9 The brake pedal rest may be cut in sizefor driver comfort/feeling, 
no material can be added.

17, 18, 19, 20, 21, 22, 
24, 25, 42, 48,

Pedal setting options. Refer to manual for guidance.
18 and 42 are standard. Number is free, ex: 17 and 18 can be used 
instead of19.

24, 25 Bracket may be reinforced in corners.
31,75 Optional part.
62 Can be cut in length to suit.
69 Optional free part, can be changed in length.
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Small driver pedal box
N° Reference Description Qty Type

1 F.41.11.059 Plate, pedal box offset 2 1*

2 F.41.11.060 Long spacer throttle pedal 55mm 1 1*

3 F.41.11.061 Master cylinder rod prolongator300mm 3 1*
4 F.41.11.062 Spacer pedal stop 215mm 2 1*
5 F.41.21.105 Bracket, throttle sensor, pedal box offset1 1*
6 F.41.21.106 Bush, throttle sensor, pedal box offset 2 1*
7 F.41.11.032 Long pedal stop rest 1 2*
8 F.41.11.063 Small driver foot wedge 1 3*

Parts Comment

All Optional parts.

7 Bracket may be reinforced in corners.
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Master cylinder assy
N° Reference Description Qty Type

1 F.41.12.001 Reservoir, master cylinder, clutch 1 1
5 F.41.12.005 Girlingmaster cylinder 3/4 (clutch) 1 1*
7 F.41.12.124 Adaptor, clutch resevoir 1 1
8 F.41.12.026 hose, clutch reservoir 1 3
9 F.41.17.017 Rear brake master cylinder 3/4 with tank 1 1*

11 F.41.17.018 Front brake master cylinder 5/8 with tank 1 1*
12 F.41.12.055 Spacer clutch master cylinder 2 1
13 AVM01.08.0035Screw CHc M8x35 cl 12.9 2 3
14 AVM01.08.0030Screw CHc M8x30 cl 12.9 4 3
15 ARO13.08.0001Washer Schnorr Ø8 6 3
16 ACO02.08.0016Collar Tie Clips Ø8-16 2 3
18 AEF02.51.6001Nut 5/16 UNF ZnBI 3 3
20 AJO01.04.0001Copper Seal 7/16 1 3

Parts Comment

5 Can be changed toeither 5/8 or 0.70 master cylinder.

9,11 The following sizes are allowed (frontand rear) 5/8, 0.7, 3/4

9,11 It is allowed to add extension for master cylinder (F41.17.034)
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Driveshaft
N° Reference Description Qty Type

1 F.41.12.017 Complete driveshaft 2 1
2 F.41.12.050 CV joint, driveshaft, wheel side 2 1
3 F.41.12.051 CV boot, driveshaft, wheel side + fixings2 1
4 F.41.12.052 Driveshaft 2 1
5 F.41.12.053 Tripod flange, gearbox 2 1
6 F.41.12.054 Tripod, gearbox 2 1
7 F.41.12.103 Flange closing plate 2 1
8 F.41.12.104 Rubber 2 1
9 F.41.12.105 Rubber plate 2 1

10 F.41.12.106 Ø86x3 O'ring 2 3
11 F.41.12.107 SB31 circlip 2 3
12 F.41.12.108 H26 circlip 2 3
13 F.41.12.109 M5x25 CHC bolt 6 3
14 F.41.12.110 M5x16 FHC bolt 6 3
15 F.41.12.126 Pin, CV boot 4 3
16 F.41.12.127 Grease (120 gr) - 3
17 F.41.12.131 Grease (400 gr) - 3
18 F.41.12.130 Ø32.4x1.9 Ring 2 3
19 F.41.12.132 Drive shaft stop 2 1
20 F.41.12.152 Driveshaft circlips, wheel side 2 3

Parts Comment

3 It is allowed to add strip(metal or plastic) to securethe CV boot.
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Bell housing
N° Reference Description Qty Type

1 F.41.12.138 Bell housing machining - Renault engine 1 1*
2 F.41.12.049 Dowel bellhousing to gearbox 2 1
3 F.41.12.139 Stud, bellhousing, Renault 2 1
4 F.41.10.143 Bellhousing dowel Renault 3 1
5 F.41.12.141 Right closing plate, bell housing, Renault1 1
6 AVM01.10.0035 Screw CHc M10x35 cl 12.9 10 3
7 AVM01.10.0045 Screw CHC M10x45 cl 12.9 2 3
9 AVM01.10.0060 Screw CHC M10x60 cl 12.9 3 3

10 AVM01.12.0040 Screw CHC M12x40 cl 12.9 2 3
11 ARO13.12.0001 Washer Schnorr Ø12 2 3
12 ARO06.10.0001 Washer small Ø10 ZnBl 3 3
13 AEM06.10.0001 K-nut M10 2 3
14 ARO06.06.0001 Washer small Ø6 ZnBl 1 3
15 AVM01.06.0016 Screw CHC M6x16 1 3
16 AVM03.05.0012 ScrewTBHC M5x12 2 3
17 ARO06.05.0001 Washer small Ø5 ZnBl 2 3
18 ARO13.10.0001 Washer Schnorr Ø10 15 3

Parts Comment
1 Cracksno longer than 50mm can be repaired (welded).
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Clutch hydraulics
N° Reference Description Qty Type

1 F.41.12.014 Clutch release bearing 1 1
2 F.41.12.015 Clutch release 1 1
3 F.41.12.030 Clutch line, slave cylinder 1 1*
4 F.41.12.031 Clutch line, main 1 1*
5 F.41.12.032 Clutch line, bleed 1 1
6 AVM01.06.0035Screw CHC M6x35 cl 12.9 3 3
7 ARO13.06.0001Washer Schnorr Ø6 3 3
8 F.41.12.020 Seals set, cluth release 1 3
9 AJO01.10.0002Copper Seal Ø10 1 3

10 AJO02.12.0001Aluminium seal Ø12 2 3

Parts Comment
3, 4 Is I allowed to mount bayonet type dry break 

coupling betweenthe lines (3 and 4)
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Front suspension
N° Reference Description Qty Type

1 F.41.14.004 Bracket, anti-roll bar 2 1
4 F.41.14.002 Washer, anti-roll bar 2 1
5 F.41.14.005 Front link adjuster 2 1
6 F.41.14.030 Bracket, front damper 2 1
8 ART04.05.0001RH Rod end Bearing size 5 2 3
9 ART05.05.0001LH Rod end Bearing size 5 2 3

10 ADA05.12.0001Combined Needle Bearing Ø12 2 1
13 F.41.14.022 Spring 600 lbs/in 2 1*
15 F.41.14.024 Spring 800 lbs/in 2 1*
17 F.41.14.026 Spring 1000 lbs/in 2 1*
18 F.41.14.100 Adjustment clevis, anti-roll bar 2 1
19 F.41.14.103 Sachs Front Damper, non adjustable2 1
23 F.41.14.107 Anti roll bar D14 1 1*
24 AVM01.06.0016Screw CHC M6x16 cl 12.9 4 3
25 ARO13.06.0001Washer Schnorr Ø6 4 3
26 AVM04.06.0020Screw TFHC M6x20 cl 10.9 4 3
27 AEF02.38.0001Nut 3/8 UNF ZnBl 2 3
28 AEF04.38.0001Nut 3/8 UNF Left thread ZnBl 2 3
31 ARO06.08.0001Washer small Ø8 ZnBl 8 3
32 AEM01.08.0001Nylstop nut M8 ZnBl 4 3
35 AVM01.08.5035Screw CHC M8x50 ct 35 cl 12.9 2 3
36 AVM01.08.6042Screw CHc M8x60 ct42 cl 12.9 2 3
37 F.41.14.108 Set screw anti roll bar 2 3
38 F.41.14.111 Anti roll bar D18 1 1*
39 F.41.14.114 Anti roll bar D12 1 1*

Parts Comment
13,15,17
,19

It is free to choose from the 3 different springs, however only 
one spring per damper.
Standard spring is 800 lbs/in
It isallowed to cover the spring/damper assembly in a 
sleeve. The sleeve must have no other function than cover 
the spring setup and must be easy to remote for 
scrutineering.

23,38,39It is free to choose from the 3 anti roll bars.
Standard anti roll bar is D14
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Front rocker
N° Reference Description Qty Type

1 F.41.14.020 Rocker washer 4 1
2 F.41.14.018 Rocker hub 2 1
3 F.41.14.008 Upper plate, front rocker 2 1
4 F.41.14.009 Lower plate, front rocker, left 1 1
5 F.41.14.010 Lower plate, front rocker, right 1 1
6 F.41.14.011 Front rocker shaft 2 1
7 F.41.14.015 Needle bearing 4 1
8 F.41.14.016 Rocker shim 4 1
9 F.41.14.014 Rocker bush 2 1

10 F.41.14.017 Needle bearing 2 1
11 F.41.14.019 Adjusting shim - 3*
12 F.41.14.012 Rocker spacer 6 1
13 F.41.14.069 Spacer, damper 4 1
14 F.41.14.013 Rocker spacer, lower front 2 1
16 AVM04.06.5040 Screw TFHC M6x50 ct 40 cl 10.96 3
19 ARO06.08.0001 Washer small Ø8 ZnBl 10 3
20 ARO06.06.0001 Washer small Ø6 ZnBl 6 3
21 ARO13.10.0001 Washer Schnorr Ø10 2 3
22 AEM06.10.0001 K-nut M10 2 3
23 AEM01.08.0001 Nylstop nut M8 ZnBl 6 3
24 AEM01.06.0001 Nylstop nut M6 ZnBl 6 3
25 AVM04.08.5042 Screw TFHc M8x50 ct 42 cl 10.92 3
27 AVM01.10.7558 Screw CHc M10x75 ct 58 cl 12.92 3
28 AVM01.08.6042 Screw CHc M8x60 ct42 cl 12.94 3

Parts Comment

11 The amount of adjuster shims and thickness are free
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Front corner
N° Reference Description Qty Type

1 F.41.14.083 Front lower wishbone, with bearing, left 1 1
2 F.41.14.084 Front lower wishbone, with bearing, right 1 1
3 F.41.14.086 Front pushrod 2 1*
4 F.41.14.085 Front upper wishbone 2 1
5 F.41.14.087 Steering track rod 2 1
6 F.41.14.062 Suspension bracket 8 1
7 F.41.14.028 Adjuster 2 1
8 F.41.14.063 Spacer, suspension bearing 16 1
9 ACI04.30.0001 Inverted Internal Circlips Ø30 2 3

10 ART02.10.0001 Spherical Bearing Dash 10 2 3
11 ART05.05.0001 LH Rod end Bearing size 5 2 3
12 ART04.05.0001 RH Rod end Bearing size 5 2 3
13 F.41.14.075 Bush, front wishbone bracket 8 1
14 AEF02.12.0001 Nut 1/2 UNF ZnBl 2 3
15 AEF02.38.0001 Nut 3/8 UNF ZnBl 2 3
16 AEF04.38.0001 Nut 3/8 UNF Left thread ZnBl 2 3
18 AVM01.08.0030 Screw CHc M8x30 cl 12.9 8 3
19 AVM01.08.0020 Screw CHC M8x20 cl 12.9 8 3
20 ARO13.08.0001 Washer Schnorr Ø8 16 3
21 ARO06.08.0001 Washer small Ø8 ZnBl 16 3
22 AEM01.08.0001 Nylstop nut M8 ZnBl 8 3
23 AVM01.08.6042 Screw CHc M8x60 ct42 cl 12.9 8 3

24 F.41.14.116
Front lower wishbone, left, assembly with 
brake line

1 1

25 F.41.14.117
Front lower wishbone, right, assembly with 
brake line

1 1

26 F.41.14.118 Front pushrod assembly 2 1
27 F.41.14.119 Steering track rod assembly 2 1
29 F.41.14.121 Staking bearing joint replacement 1 1
30 ART02.05.0001 Spherical Bearing Dash 5 1 1
31 F.41.14.122 Staking bearing housing remplacement 1 1
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Front upright

Parts Comment
3 Brakedisc can be machined (only on friction area and no 

more than 51mm from outer diameter). Minimum 
thickness is 18,0mm.

12, 13, 14, 15 Number of camber shims are free.
22 The following Ferodopads are allowed:

FCP-1562R
FCP-1562W
FCP-1562Z
FDS-1562

N° Reference Description Qty Type
1 F.41.14.032 Upright 2 1
2 F.41.14.029 Wheel bearing 2 1
3 F.41.17.001 Brake disc 2 1*
4 F.41.14.065 Lower upright pin 2 1
5 F.41.14.066 Lower washer, upright pin 2 1
6 F.41.14.097 Spacer, lower upright pin 2 1
7 F.41.14.067 Upper washer, upright pin 2 1
8 F.41.14.063 Spacer, suspension bearing 8 1
9 F.41.14.064 Spacer, suspension bearing, large 4 1

10 F.41.14.061 Bracket, pushrod on upright 2 1
11 F.41.14.060 Steering arm 2 1
12 F.41.14.055 Camber shim, 1 mm 2 1*
13 F.41.14.056 Camber shim, 1.5 mm 2 1*
14 F.41.14.057 Camber shim, 2 mm 2 1*
15 F.41.14.058 Camber shim, 4 mm 2 1*
16 F.41.14.077 Drive peg 8 1
17 F.41.14.076 Front wheel stud 2 1
20 F.41.17.002 Brake caliper, trailing left 1 1
21 F.41.17.003 Brake caliper, trailing right 1 1
22 F.41.17.004 Brake pads, DS Performance (box of 4)1 1*
24 AVM01.12.7050Screw CHc M12x70 ct50 pitch 150 cl 12.92 3
25 AVM01.12.7062Screw CHc M12x70 ct62 pitch 150 cl 12.94 3
27 AVM01.10.0030Screw CHc M10x30 cl 12.9 4 3
28 AVM01.08.6045Screw CHc M8x60 ct45 cl 12.9 4 3
31 AEM01.08.0001Nylstop nut M8 ZnBl 6 3
32 ARO06.08.0001Washer small Ø8 ZnBl 12 3
34 ARO13.08.0001Washer Schnorr Ø8 8 3
35 AVF01.38.0300Screw CHc 3/8x3" UNF cl 12.9 2 3
36 AVM01.08.0020Screw CHC M8x20 cl 12.9 4 3
37 ARO13.10.0001Washer Schnorr Ø10 4 3
38 ARO13.12.0001Washer Schnorr Ø12 6 3
39 AEF01.38.0001Nylstop nut 3/8 UNF ZnBl 2 3
49 AVM01.08.5540Screw CHC M8x55 ct 40 cl 12.9 2 3
51 F.41.14.115 Front L/H upright pre assembly 1 1
52 F.41.14.120 Front R/H upright pre assembly 1 1
54 AVM04.06.0016Screw TFHC M6x16 cl 10.9 2 3
55 AVM01.08.0035Screw CHc M8x35 cl 12.9 4 3
56 AEM14.20.0100Notched nut M20x1 2 3
57 F.41.17.028 Pad pin 4 1
58 F.41.17.029 Cotter pin 4 1
59 F.41.17.027 Piston diam. 36mm 4 1
60 F.41.17.026 Piston seal kit diam. 36mm (kit of 8 seals)0.5 1
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N° Reference Description Qty Type
1 F.41.14.078 Front rim 2 1*
2 F.41.14.082 Safety clip, wheel nut 2 1
3 F.41.14.079 Washer, wheel nut 2 1
4 F.41.14.080 Wheel nut 2 1
5 ACI02.24.0001External Circlips Ø24 2 3
6 F.41.14.081 Wheel nut assy 2 1*
7 F.41.14.135 Wheel nut washer 2 1
8 F.41.14.137 Heavy duty wheel nut 2 1*
9 F.41.14.136 Assembled heavy duty wheel nut 2 1

10 F.41.14.138 Wheel washer, heavy duty wheel nut2 1

Front wheel

Parts Comment

1 Can be painted or wrapped in vinyl

6, 9 It is free to choose from standard and heavy duty wheel nut


